FACT SHEET

United States Environmental Protection Agency, Region 10
1200 Sixth Avenue, M/S OWW-130
Seattle, Washington 98101

Permit No.: AK-004064-9 Date: April 15, 2005

PROPOSED REISSUANCE OF A NATIONAL POLLUTANT DISCHARGE ELIMINATION
SYSTEM (NPDES) PERMIT TO DISCHARGE POLLUTANTS PURSUANT TO THE
PROVISIONS OF THE CLEAN WATER ACT (CWA) OF 1987.

Teck Cominco Alaska, Incorporated
(DeLong Mountain Regional Transportation System Port Facility, a.k.a. Red Dog Port Site)

has applied for reissuance of a NPDES permit to discharge pollutants pursuant to the provisions
of the CWA. This Fact Sheet includes (a) the tentative determination of the Environmental
Protection Agency (EPA) to reissue the permit, (b) information on public comment, public
[...]
E. Whole Effluent TOXICItY TESHING .....evverieiieiiesieeie e see e 25
F. Ambient Monitoring Program...........cccuciviiiieeieeie e see e se e sre e 26
IX.  OTHER PERMIT CONDITIONS .....oct ittt eneas 27
A. Best Management PracticeS (BIMPS) ........ccuviieiieriiiie e se e 27
B. UNauthorized DiSCRArQES........ccviiuieiieiie ittt 28
C. Representative SAMPIING ...oc.ooviiiiiie e 29
D. Compliance Upon Permit ISSUANCE .........ccuiiiieieieie et 29



X. OTHER LEGAL REQUIREMENTS ..o

A. Endangered SPECIES ACL .......ocveiieieeieiie e

B. State CertifiCation ...........ccoviieiiie i

C. Coastal Zone Management ACt (CZMA) ......coovvviineiieneniieeene

D. SEOMM WaALET ...

E. Y 0 T A T o S
APPENDICES

Appendix A - Port Site Maps

Appendix B - Reasonable Potential Determinations

Appendix C - Development of Water Quality-based Limits
Appendix D - Reasonable Potential Determination for Human Health
Appendix E - Biological Evaluation

Red Dog Port Site Fact Sheet
NPDES No.AK-004064-9

Page ii



LIST OF ACRONYMS

ADEC
AML
AWL
BMP
BOD
CFR
CSB
cV
CWA
CZMA
DMR
ELG
EPA
ESA
FC
gpm

gpd
MDL

mgd

ML
MPN
NMFS
NPDES
PAC

ppt

QAP
RWC
STP

s.u.

TSD
TSS
USF&WS
WET
WLA
WQBEL

Red Dog Port Site Fact Sheet

Alaska Department of Environmental Conservation
Average Monthly Limit

Average Weekly Limit

Best Management Practices

Biochemical Oxygen Demand

Code of Federal Regulations

Concentrate Storage Building

Coefficient of Variation

Clean Water Act

Coastal Zone Management Act
Discharge Monitoring Report

Effluent Limitation Guidelines
Environmental Protection Agency
Endangered Species Act

Fecal Coliform

gallons per minute

gallons per day

Method Detection Level

millions of gallons per day

Minimum Level

Most Probable Number

National Marine Fisheries Service
National Pollutant Discharge Elimination System
Personnel Accommodations Complex
parts per thousand

Quality Assurance Plan

Receiving Water Concentration

Sewage Treatment Plant

Standard units

Technical Support Document (EPA 1991)
Total Suspended Solids

United States Fish and Wildlife Service
Whole Effluent Toxicity

Waste Load Allocation

Water Quality-based Effluent Limitations

Page iii

NPDES No.AK-004064-9



l. APPLICANT

Teck Cominco Alaska, Incorporated
(DeLong Mountain Regional Transportation System Port Facility, a.k.a. Red Dog Port
Site)

Mailing Address:

3105 Lakeshore Drive
Building A, Suite 101

Anchorage, AK 99517

Facility Location:

T 25N, R 24 W, Section 10 Kateel River Meridian
Northwest Arctic Borough

Kotzebue, AK 99752

Contact: Mark Thompson, Senior Environmental Coordinator
NPDES Permit No.: AK-004064-9
1. ACTIVITY

The Port Site supporting the Red Dog Mine (hereafter referred to as “Port Site”) is
located on the shore of the Chukchi Sea, approximately 17 miles southeast of Kivalina,
Alaska. The Red Dog mining operation is a joint venture of Teck Cominco Alaska, Inc.
(Teck Cominco), and the NANA Regional Corporation. The Port Site discharge is
located at approximately 67° 34" N latitude and 164° 03' W longitude. The shipping of
zinc and lead concentrate from the Red Dog Mine onto the Foss Maritime self-unloading
shallow draft barges occurs at the Port Site, and the barges transfer the concentrate to
oceangoing ships. The Red Dog Mine (Mine) and Port Site are connected by 52 miles of
DeLong Mountain Regional Transportation System Road. The draft permit only covers
the Port Site and DeL.ong Mountain Regional Transportation System Road (See
Appendix A). Upon issuance of the previous permit, Teck Cominco predicted that the
Mine and Port Site would be operational for an additional 50 years.

I11.  RECEIVING WATER

The effluent from the sewage treatment plant facility serving the personnel
accommodations complex and the drinking water desalination plant are discharged via
pipeline directly to the Chukchi Sea. The Chukchi Sea is designated in the State of
Alaska Water Quality Standards (2003, 18 AAC 70.020(a)(2)) as protected for water
supply; water recreation; growth and propagation of fish, shellfish, other aquatic life, and
wildlife; and harvesting for consumption of raw mollusks or other raw aquatic life.

The treated mine drainage from around the facility’s two concentrate storage buildings is
also discharged to the Chukchi Sea. The previous NPDES permit allowed discharge

Red Dog Port Site Fact Sheet Page 1
NPDES No.AK-004064-9



directly to the tundra and included limits protective of either a freshwater (tundra) or
marine (Chukchi Sea) discharge. At the suggestion of ADEC, the tundra outfall has been
eliminated, and the treated mine drainage has been rerouted from the tundra to the
Chukchi Sea. The outfall joins the discharge from the sewage treatment plant and
desalination plant outfall just prior to discharge to the Chukchi. The draft permit omits
the authorization for discharge to the tundra and contains only marine limits.

IV.  FACILITY DESCRIPTIONS AND DISCHARGES

A. Port Site Description

The Red Dog Port Site was established in 1989 to support the Red Dog Mine.
Zinc and lead concentrates produced at the mine are transported over the DeLong
Mountain Regional Transportation System (DMTS) Road to the Port Site, where
they are transferred to oceangoing vessels on the Chukchi Sea for shipment to
market. Fuel, equipment, chemical reagents, operating supplies, and construction
materials are delivered to the Port Site by barge and transported over the DMTS
road to the mine site. The Port Site receives supplies and fuel and ships
concentrate only during the summer (open water seasons). Major facilities at the
Port Site include:

e Concentrate facilities including two concentrate storage buildings (CSBs), a
truck unloading building, surge bin, conveyor system, barge loader, and CSB
drainage treatment system. The concentrate storage buildings are located
3,600 feet inland from the port loadout facilities.

e Ancillary facilities including a personnel accommodations complex (PAC)
and offices, powerhouse/warehouse complex, drinking water and sewage
treatment plants, bulk fuel storage facility, maintenance shop, solid waste
landfill, material site, laydown yard and haul road.

B. Discharge Descriptions

1. Outfall 001: Personnel Accommodations Complex (PAC) Sewage
Treatment Plant and Drinking Water Treatment Plant

The PAC plant discharges secondary treated domestic sewage and
wastewater to the Chukchi Sea through outfall 001. Discharge is through
a submerged pipeline fitted with a multi-port diffuser. Backwash from the
Drinking Water Treatment Plant (desalination plant) joins outfall 001
prior to discharge to the diffuser.

PAC Sewage Treatment Plant (STP)

Wastewater receives secondary treatment via a membrane bioreactor
process. Sewage entering the plant is first treated with soda ash to raise

Red Dog Port Site Fact Sheet Page 2
NPDES No.AK-004064-9



the pH. It then passes through a rotostrainer to remove large solids and is
aerated for biological activation. Effluent is then routed to a 12,000
gallon-per-day capacity Zenon “ZeeWeed” membrane filtration plant and
disinfected with ultraviolet light. The Zenon plant is controlled by a
programmable logic controller.

The STP was constructed in late 2000 and discharges effluent through
outfall 001 at an average annual rate of approximately 1.4 million gallons
per year. The STP outfall pipeline and the outfall 005 pipeline (ion
exchange (1X) plant discharge, below) join on shore and discharge
through the same submerged diffuser off Loading Cell 2.

The STP’s annual average discharge rate is approximately 2.7 gallons per
minute. The average design flow of the facility is 12,000 gallons/day.
Variations in the operating parameters occur due to seasonal personnel
changes. During the shipping season, when approximately 80 to 90
people are staying at the PAC, plant flow averages 6,000 to 7,500 gallons
per day (gpd). During the winter season, when approximately 20 to 30
people occupy the PAC, flow averages about 2,500 gpd.

Sludge/biosolids production is minimal with the filtration system, which
also provides digestion. Excess biosolids are transported in a 900-gallon
STP trailer tank to a 1,000-gallon holding tank for aeration, and then are
gravity fed to a 500-gallon tank for thickening with a flocculant. The
thickened biosolids are dewatered in an automatic filter press, collected in
biohazard bags, weighed, and co-incinerated with other wastes (food,
putrescible wastes). Ash is disposed of in the solid waste landfill at
Material Site 2 (MS-2) in accordance with Solid Waste Disposal permit
0132-BA003 and the Teck Cominco Biosolids Project Plan. The permit
proposes to allow continued disposal of the created sludge/biosolids from
the STP by co-incineration.

Drinking Water Treatment Plant

The drinking water treatment plant (desalination plant) is located in the
southwest corner of the powerhouse building. Water from the Chukchi
Sea is drawn through two wells installed in the beach north of the
conveyor, filtered to remove total suspended solids, and pumped up to the
plant. The water passes through a sand filter prior to entering the
desalination (desal) units where it undergoes reverse osmosis and
chemical treatment. Sodium bisulfite and an antiscalant are added to the
desal units to inhibit bacterial growth on the membranes and to promote
flocculation of particulates. Water leaving the desal units has calcium
carbonate added for pH adjustment and calcium hypochlorite (chlorine)
added via an automatic injection system for sanitation and disinfection.
After a final polishing stage, treated water is pumped into two potable

Red Dog Port Site Fact Sheet Page 3
NPDES No.AK-004064-9



water tanks for distribution to the PAC and other small buildings at the
Port site.

The draft permit authorizes the discharge of desal backwash brine via
outfall 001 to the Chukchi Sea. The average desalination plant discharge
is 5,040 gpd during the non-shipping season and 6,500 gpd during
shipping season. The design capacity of the plant is 40,320 gpd.

2. Outfall 005: Mine Drainage Past the Concentrate Storage Buildings

Concentrates are delivered year-round to two Concentrate Storage
Buildings (CSBs). Each of the two CSBs are completely enclosed steel-
engineered facilities located on five feet thick gravel pads. The buildings
are approximately 218 feet wide, 140 feet high and 1,425 feet long (CSB-
21s 1,200 feet long). The CSBs provide storage for zinc and lead
concentrates, allowing for an accumulation during the winter months
when ocean shipping of concentrates is not possible. The CSBs protect the
concentrates from the weather and contain fugitive dust emissions.
Together the buildings can hold all of the concentrates produced in about
nine months of mill operations. Two garage-type door portals, at both ends
of the buildings, provide access for equipment to the building. A separate
truck unloading building, with garage doors at both ends is used to unload
onto an enclosed conveyor system, which transports the concentrates to
stockpiles within each building. Before the vehicles exit the CSBs, they
are washed down and the dirty water is sent through a separator and
recycled for reuse on the next vehicle. Periodically the sludge and dirty
water from the washing operation are collected in a sump and transported
to the mine for reprocessing. During open-water seasons, concentrates are
transported from the CSBs to the offshore loading facility by another
enclosed conveyor system.

Runoff from the area immediately surrounding the CSBs contains metals
and has been characterized by EPA as “mine drainage.” A CSB drainage
treatment system, including a storm water/groundwater collection system,
a filtration system, and an ion exchange (1X) plant, gathers and treats
metals-laden drainage water before discharge to the Chukchi Sea. The
treated discharge flows through a pipeline along the conveyor alignment,
joins onshore with the outfall 001 pipeline, and the combined effluent is
discharged to an offshore underwater diffuser attached to Loading Cell 2.
Teck Cominco has supplied estimated data suggesting that the maximum
amount of drainage from around the CSBs is 750 gpm during spring and
summer.

3. DelLong Mountain Regional Transportation System Road

The draft permit also covers storm water runoff from the 52-mile long

haul road connecting the mine to the Port Site. Supplies, concentrate, fuel,
Red Dog Port Site Fact Sheet Page 4
NPDES No.AK-004064-9



and mine and port personnel travel along the road on a daily basis. Teck
Cominco is the sole user of the road and has a full time crew for
maintenance purposes. Operation and maintenance is performed in
accordance with the DeLong Mountain Regional Transportation System
Operating & Maintenance Plan. Storm water runoff from the road is
protected from potential contamination by the use of best management
practices referenced in the Red Dog Port Site Best Management Practices
Plan. The road is constructed from local rock, and dust is controlled
through the addition of calcium chloride, watering, and aggregate base
renewal from gravel pits along the route. No additional chemicals are
added to the road surface. The road has nine bridges that pass over creeks
and numerous culverts to allow seasonal drainage to follow its natural
course.

V. BACKGROUND

NPDES Permit No. AK-004064-9 was first issued for the Red Dog Port Site on August
21,1986. The NPDES permit, by its terms, expired on August 20, 1991. The permit was
issued to Cominco Alaska, Inc. Because Cominco’s application for renewal was not
signed, EPA could not administratively extend the permit. Cominco submitted updated
permit applications on October 1, 1991; September 30, 1992; January 24, 1996; and
August 12, 1996. EPA and Cominco entered into a settlement of EPA’s claims relating to
the numerous violations of pH, 5-day Biochemical Oxygen Demand (BODs), Total
Suspended Solids (TSS) problems from mid-1990 through mid-1994. The terms of the
settlement were incorporated into a Consent Decree entered by the U.S. District Court for
Alaska, after public notice, on November 25, 1997. The Consent Decree provided for
interim effluent limits based on the 1986 NPDES permit, with those interim effluent
limits to expire when the next NPDES permit was issued. From mid-1994 through the
1999 reissuance of the permit, Cominco was generally in compliance with the 1986
permit conditions (with only one reported pH violation).

The most recent permit was issued on January 29, 1999 and expired on January 29, 2004.
In July 2001, Cominco Alaska, Inc. merged with Teck and the company became Teck
Cominco Alaska, Inc. Teck Cominco submitted an updated application in July 2003.
EPA accepted the application in August 2003 and administratively extended the permit.

In response to numerous violations of the previous permit in early 1999, the EPA issued a
Request for Information and Compliance Order to the company on August 24, 1999. It
contained a compliance schedule for upgrade of the treatment facilities on both outfalls.
The company complied with the Order, and the facility has generally been in compliance
with the previous permit limits since installation of the current treatment systems.

The last outfall 001 exceedence was in January 2001 during startup of the Zenon STP
when the BOD:s slightly exceeded the weekly average limit.

Outfall 005 experienced violations of daily maximum zinc and cadmium limits on

Red Dog Port Site Fact Sheet Page 5
NPDES No.AK-004064-9



VI.

September 15, 2004. These violations were unusual and were attributed to sample
contamination or plant upset. Prior to that were two instances of elevated total suspended
solids during the spring breakup of 2003. In 2002, Teck Cominco had installed several
filtration units upstream of the 1X plant to help control TSS during breakup. As a result
of the 2003 violation and to permanently address the TSS issue, Teck Cominco installed
additional bag filters and a turbidity meter for real-time operating capability. The